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UNIVERSAL

ML200ZH-3 Frame Parts

F-1 BIBBKTZ A HEADLIGHT ASSY

31501-1 Headlight Assy

31501-2 Front Fairing

31501-3 Headlight Socket Comp.
31501-4 Bulb (12V,35W/35W)
31501-5 Headlight Reflector Comp.
31501-6 Front Fairing Guard
31501-7 Bulb (12V,3.4W)
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UNIVERSAL

ML200ZH-3 Frame Parts

F-2 {XRE M METER ASSY

31502-1 Meter Assy

31502-2 Bulb 12V3W

31502-3 Bulb 12v1.7W

31502-4 Meter Socket

31502-5 Odometer

31502-6 Speedmeter

31502-7 Indicator

31502-8 Meter Upper Lens
31502-9 Meter Bottom lens
31502-10 Meter Bracket Comp.
31502-11 Odometer Cable Comp.
31502-12 Headlight Stay Comp. RH
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UN...Y,EB.S.AL ML200ZH-3 Frame Parts

F-3 #2318 & X &KIZGRIP& SWITCH & CABLES
16
I

31503-1 Throttle Cable 31503-13 | Handlebar Switch, RH
31503-2 Clutch Cable 31503-14 | Nut M6

31503-3 Rearview Mirror, LH 31503-15 | Throttle Grip Comp.
31503-4 Front Brake Lever Holder 31503-16 | Rearview Mirror, RH
31503-5 Grip, LH 31503-17 | Front Brake Lever
31503-6 Front Brake Switch 31503-18 | Choke Cable

31503-7 Front Brake Cable 31503-19 | Front Brake Lever Comp.
31503-8 Handlebar Switch, LH 31503-20 | Clutch Switch
31503-9 Clutch Lever 31503-21 | Clutch Lever Holder
31503-10 | Adjusting Bolt 31503-22 | Clutch Lever Comp.
31503-11 | Clutch Lever Pivot 31503-23 | Choke Switch
31503-12 | Clutch Cable Locknut
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UN..'.Y,,EB.S.AL ML200ZH-3 Frame Parts

F-4 7 [E3B% STEERING BAR

31504-1 Locknut

31504-2 Top Steering Stem Connection Board
31504-3 Ignition Switch Cover

31504-4 Ignition Switch Cover Bracket
31504-5 Steering Bar Pipe Comp.

31504-6 Steering Bar Fixing Block

31504-7 Steering Stem Adjusting Washer
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UN..'.‘.’ ,E.Bg’."“' ML200ZH-3 Frame Parts

F-5 A a4F4E4E STEERING STEM COMP
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31505-1 Steering Stem Comp.
31505-2 Steering Stem Bearing Set
31505-3 Steering Stem Adjusting Nut
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UN..'.‘.’ .E.Bg’.AL ML200ZH-3 Frame Parts

F-6 R34E4 FRONT FENDER

31506-1 Front Fender

31506-2 Front Fender Rear Suspension Bracket
31506-3 Front Fender Front Suspension Bracket
31506-4 Front Waterproof
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F-7 BT SE FRONT SHOCK ABSORBER
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31507-1 Front Shock Absorber, LH
31507-2 Front Shock Absorber, RH
31507-3 Front Shock Absorber Oil Seal
31507-4 Dust Cover
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Uh!'.‘.’ .E.B.S.AL ML200ZH-3 Frame Parts

F-8 R4S AL FRONT WHEEL ASSY

31508-1 Front Tyre

31508-2 Front Wheel Hub Comp.

31508-3 Front Wheel Fixing Hub

31508-4 Dust Bush

31508-5 Front Wheel Fixing Hub Comp

31508-6 Cap Nut

31508-7 Front Tube

31508-8 Front Axle

31508-9 Front Wheel Left Bush

31508-10 | Front Brake Shoe Set

31508-11 | Front Brake Cover Comp.

31508-12 | Front Brake Assy

31508-13 | Bearing LH & RH 6304
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ML200ZH-3 Frame Parts

F-9 5% 25K REAR WHEEL ASSY

31509-1 Rear Tyre

31509-2 Rear Tube

31509-3 Rear Wheel Rim Comp.
31509-4 Cap Nut
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UN.'.‘.’ .E.B.S.AL ML200ZH-3 Frame Parts

F-10 jB#E5 AL FUEL TANK ASSY

315010-1 Lock Assy

315010-2 Fuel Tank Comp.

315010-3 Fuel Sensor

315010-4 Seat Assy

315010-5 Fuel Cock Comp.

315010-6 Hose Fuel

315010-7 Fuel Filter Comp.

315010-8 Hose Fuel

315010-9 Fuel Tank Front Cushion
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ML200ZH-3 Frame Parts

F-11 2% SIDE COVER

315011-1 Side Cover, RH

315011-2 Side Cover, LH

315011-3 Screw

315011-4 Rubber
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UN..'.‘.’ ,EB?’.AL ML200ZH-3 Frame Parts

F-12 =SEHR S AIR CLEANER ASSY
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315012-1 Air Cleaner Assy

315012-2 Air Cleaner Element
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UN..'.Y,,EB.S.AL ML200ZH-3 Frame Parts

F-13 HISEAE {2 EXHAUST MUFFLER ASSY

315013-1 Muffler Pipe

315013-2 Exhaust Muffler

315013-3 Clip (Muffler Clamp)

315013-4 Muffler Fitting Plate

315013-5 Exhaust Muffler Chamber

315013-6 Exhaust Muffler Gasket

315013-7 Exhaust Muffler Gasket

315013-8 Exhaust Muffler Comp.

315013-9 Circlip
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UN...Y,EB.S.AL ML200ZH-3 Frame Parts

| F-14 EHIFNIIHF. [EH)5NB5HE REAR BRAKE ROD & REAR BRAKE PEDAL
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315014-1 Rear Brake Link Set

315014-2 Braker Operating Rob

315014-3 Rear Brake Pedal

315014-4 Rear Brake Pedal Torsion Spring

315014-5 Rear Brake Pedal Shaft

315014-6 Rider Rubber Treadle, LH

315014-7 Rider Rubber Treadle, RH

315014-8 Bush

315014-9 Cable - Rear Brake
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UNIVERSAL

HARDWARE

ML200ZH-3 Frame Parts

| F-15 ZEZS4R4EE X FRAME BODY WELDMENT ASSY

315015-1 Frame Weldment

315015-2 Horn

315015-3 Damping Sleeve, Front Hang

315015-4 Battery

315015-5 Engine Front Suspension Bracket

315015-6 Engine Rear Suspension Bracket

315015-7 Cargo Tank Supporting Rod

315015-8 Battery Stay Set

315015-9 Fixing Plate

315015-10 Absorber Rubber
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UN..I.‘.’ ,,EB?.AL ML200ZH-3 Frame Parts

315016-1 Steel Plate

315016-2 Pressing Plate

315016-3 Rubber Bush

315016-4 Lug

315016-5 U Bolts
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HARDWARE

ML200ZH-3 Frame Parts

F-17 B4, B MAIN CABLE & ELECTRICAL ELEMENTS

/4

315017-1 Main Cable
315017-2 Fuse

315017-3 Voltage Regulator
315017-4 Ignition Controller
315017-5 Starting Relay
315017-6 Rear Brake Switch
315017-7 Rear Brake Switch Spring
315017-8 Ignition Coil
315017-9 Flashing Relay
315017-10 Reverse Gear Spring
315017-11 Reverse Gear Switch
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HARDWARE

F-18 $hfEzh. J5#F SHAFT DRIVE & REAR BRIDGE

ML200ZH-3 Frame Parts

315018-1 Shaft Transmission Rear Body

315018-2 Rear Brake Shoe Set

315018-3 Transmission Shaft

315018-4 Rear Brake Cover

315018-5 Rear Brake Cam

315018-6 Rear Brake Arm

315018-7 Cap Nut

315018-8 Shaft Transmission Rear Bridge

315018-9 Cross Front

315018-10 Cross Rear

315018-11 Plate - for Rear Transmission Shaft
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ML200ZH-3 Frame Parts

F-19 # k7. BATE R WINKER & TAILIGHT ASSY
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315019-1 Front Winker, RH

315019-2 Bulb 12Vv/10W

315019-3 Taillight Assy

315019-4 Bulb 12Vv/10W

315019-5 Bulb 12V/21W/5W

315019-6 Bulb

315019-7 Taillight Assy Small

315019-8 Bulb 12V10W

315019-9 Bush

315019-10 Front Winker, LH

315019-11 Taillight Assy
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UN..'.‘!,,EB.S.AL ML200ZH-3 Frame Parts

F-20 #h{&zh{B4441449 SHAFT DRIVE REVERSE GEAR

315020-1 Reverse Gear

315020-RG
315020-2 Cross w/Shaft for Reverse Gear
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UNIVERSAL

ML200ZH-3 Frame Parts

F-21 [5%%% REAR CARGO BOX
12

315021-1 Cargo Tank Front Body 315021-10 Front Cornerite, RH
315021-2 Cargo Tank Rear Body 315021-11 Side Reflector
315021-3 Carriage Rear Door 315021-12 Driver BackRest
315021-4 Carriage Right Body 315021-13 Rear Fender Front Part
315021-5 Tailight Plate 315021-14 Rear Fender Rear Part
315021-6 Carriage Bottom Plate 315021-15 Rear Waterproof
315021-7 Front Cornerite, LH 315021-16 Tool Box

315021-8 Rear Cornerite, LH 315021-17L | T-Cornerite—LH
315021-9 Rear Cornerite, RH 315021-17R | T-Cornerite - RH
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UNIVERSAL

HARDWA

ML200ZH-3 Frame Parts

F-22 BEZET R TOOL KIT

3

315022-1

Tool Kit

315022-2

Screw Driver Handle

315022-3

Open-ended Spanner 8x10

315022-4

Open-ended Spanner 12x14

315022-5

Tool Bag

315022-6

Double-end Screw Driver

315022-7

Spark Plug Wrench
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Meilun Wheel Bearing Specification

Sorted by Bike Model

Bike Model Description Bearing # Part #
ML100-A Front Wheel Right Bearing 6300 1009-13
ML100-A Front Wheel Left Bearing 6300 1009-13
ML100-A Rear Wheel Right Bearing 6301 10010-18
ML100-A Rear Wheel Left Bearing 6301 10010-18
ML100-A Rear Sprocket Hub Bearing 6203 10010-19
ML125-5 Front Wheel Right Bearing 6301 12557-21
ML125-5 Front Wheel Left Bearing 6301 12557-21
ML125-5 Rear Wheel Right Bearing 6202 12559-16
ML125-5 Rear Wheel Left Bearing 6302 12559-20
ML125-7 Front Wheel Right Bearing 6301 12577-16
ML125-7 Front Wheel Left Bearing 6301 12577-16
ML125-7 Rear Wheel Right Bearing 6202 12578-13
ML125-7 Rear Wheel Left Bearing 6302 12578-15
ML125-7 Rear Sprocket Hub Bearing 6204 12578-14
ML125T-26 Front Wheel Right Bearing 6301 125269-12
ML125T-26 Front Wheel Left Bearing 6301 125269-12
ML125T-26 Rear Wheel Right Bearing 6203 1252610-7
ML125T-26 Rear Wheel Left Bearing 6203 1252610-7
ML150-9J Front Wheel Right Bearing 6301 15098-9
ML150-9J Front Wheel Left Bearing 6301 15098-9
ML150-9J Rear Wheel Right Bearing 6302 15099-11
ML150-9J Rear Wheel Left Bearing 6202 15099-12
ML150-9J Rear Sprocket Hub Bearing 6204 15099-13
ML150GY-3A |Front Wheel Right Bearing 6301 20058-13
ML150GY-3A |Front Wheel Left Bearing 6301 20058-13
ML150GY-3A |Rear Wheel Right Bearing 6302 20059-21
ML150GY-3A |Rear Wheel Left Bearing 6302 20059-21
ML150ZH-3 Front Wheel Right Bearing 6304 31508-13
ML150ZH-3 Front Wheel Left Bearing 6304 31508-13
ML150ZH-3 Rear Wheel Right Bearing N/A
ML150ZH-3 Rear Wheel Left Bearing N/A
ML200GY-5 Front Wheel Right Bearing 6301 20058-13
ML200GY-5 Front Wheel Left Bearing 6301 20058-13
ML200GY-5 Rear Wheel Right Bearing 6302 20059-21
ML200GY-5 Rear Wheel Left Bearing 6302 20059-21
ML250-4 Front Wheel Right Bearing 6302 25047-8
ML250-4 Front Wheel Left Bearing 6302 25047-8
ML250-4 Rear Wheel Right Bearing 6302 25048-15
ML250-4 Rear Wheel Left Bearing 6202 25048-16
ML250-4 Rear Sprocket Hub Bearing 6004 25048-17




Meilun Wheel Bearing Specification

Sorted by Bearing #

Bike Model Description Bearing # Part #
ML250-4 Rear Sprocket Hub Bearing 6004 25048-17
ML125-5 Rear Wheel Right Bearing 6202 12559-16
ML125-7 Rear Wheel Left Bearing 6202 12578-13
ML150-9J Rear Wheel Left Bearing 6202 15099-12
ML250-4 Front Wheel Right Bearing 6202 25047-8
ML250-4 Front Wheel Left Bearing 6202 25047-8
ML250-4 Rear Wheel Left Bearing 6202 25048-16
ML100-A Rear Sprocket Hub Bearing 6203 10010-19
ML125T-26 Rear Wheel Right Bearing 6203 1252610-7
ML125T-26 Rear Wheel Left Bearing 6203 1252610-7
ML125-7 Rear Sprocket Hub Bearing 6204 12578-14
ML150-9J Rear Sprocket Hub Bearing 6204 15099-13
ML100-A Front Wheel Right Bearing 6300 1009-13
ML100-A Front Wheel Left Bearing 6300 1009-13
ML100-A Rear Wheel Right Bearing 6301 10010-18
ML100-A Rear Wheel Left Bearing 6301 10010-18
ML125-5 Front Wheel Right Bearing 6301 12557-21
ML125-5 Front Wheel Left Bearing 6301 12557-21
ML125-7 Front Wheel Right Bearing 6301 12577-16
ML125-7 Front Wheel Left Bearing 6301 12577-16
ML125T-26 Front Wheel Right Bearing 6301 125269-12
ML125T-26 Front Wheel Left Bearing 6301 125269-12
ML150-9J Front Wheel Right Bearing 6301 15098-9
ML150-9J Front Wheel Left Bearing 6301 15098-9
ML150GY-3A |Front Wheel Right Bearing 6301 20058-13
ML150GY-3A |Front Wheel Left Bearing 6301 20058-13
ML200GY-5 Front Wheel Right Bearing 6301 20058-13
ML200GY-5 Front Wheel Left Bearing 6301 20058-13
ML125-5 Rear Wheel Left Bearing 6302 12559-20
ML125-7 Rear Wheel Right Bearing 6302 12578-15
ML150-9J Rear Wheel Right Bearing 6302 15099-11
ML150GY-3A |Rear Wheel Right Bearing 6302 20059-21
ML150GY-3A |Rear Wheel Left Bearing 6302 20059-21
ML200GY-5 Rear Wheel Right Bearing 6302 20059-21
ML200GY-5 Rear Wheel Left Bearing 6302 20059-21
ML250-4 Rear Wheel Right Bearing 6302 25048-15
ML150ZH-3 Front Wheel Right Bearing 6304 31508-13
ML150ZH-3 Front Wheel Left Bearing 6304 31508-13
ML150ZH-3 Rear Wheel Right Bearing N/A
ML150ZH-3 Rear Wheel Left Bearing N/A
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UNIVERSAL

HARDWARE.

ML150ZH-3 Engine Parts 162FMJ

E—1 =&k, =&k Cylinder Block & Cylinder Head

1621-14 Cylinder Bolt Steel Washer
Cylinder Head Cover Oil Passage

1621-15 Washer 6

1621-16 Cylinder Head Washer lif8

1621-17 O-Ring, Guide

1621-18 Bolt M6x12

1621-19 Bolt M6x22

1621-20 Bolt M6x35

1621-21 Inlet Pipe O-Ring 33.5x3

1621-22 Nut M6

1621-23 Cylinder Head Dowel Pin 10x20

1621-24 Bolt M6x28

1621-25 Spark Plug(D8ea Ngk)

16211 Intake Valve Guide
1621-2 Exhaust Valve Guide
1621-3 Cylinder Block Comp.
1621-4 Cylinder Block Gasket
1621-5 Cylinder Head Comp.
1621-6 Cylinder Head Gasket
1621-7 Cylinder Head Cover
1621-8 Cylinder Head Cover Gasket
1621-9 Intake Pipe Set
1621-10 Bolt M6x20

1621-11 Stud M6x22

1621-12 Stud M8x77

1621-13 Cap Nut
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UNIVERSAL MLI150ZH-3 Engine Parts 162FMJ

E-2 EESHI# Camshaft & Valves

19 ﬁ
2=

1622-1 Valve Stem Oil Seal 1622-15 Valve Outer Spring Seat
1622-2 Push Rod Support 1622-16 Valve Inner Spring Seat
1622-3 Timing Driven Gear 1622-17 Valve Split Cone
1622-4 Rocker Arm Bracket Comp. 1622-18 Valve Adjusting Screw
1622-5 Lower Rocker Arm 1622-19 Bolt M8x28

Valve Clearance Adjusting
1622-6 Lower Rocker Arm Shaft 1622-20 Nut
1622-7 Camshaft 1622-21 Camshaft Washer
1622-8 Camshaft Spring 1622-22 Rocker Shaft Washer
1622-9 Push Rod 1622-23 Lower Rocker Wavy Washer
1622-10 Intake Valve 1622-24 Camshaft O-Ring 20x2.5
1622-11 Exhaust Valve 1622-25 Lower Rocker O-Ring 17x2.5
1622-12 Valve Outer Spring, 1622-26 Camshaft Stopper
1622-13 Valve Inner Spring 1622-27 Bolt M6x12
1622-14 Valve Spring Retainer
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UNIVERSAL MLI150ZH-3 Engine Parts 162FMJ

E-3 A HIMiE= RIGHT CRANKCASE COVER

1623-1-3 Crankcase Cover, RH Fkdkk
1623-2 Crankcase Cover Gasket, RH

1623-3 Dipstick

1623-4 Dipstick O-Ring, 18x3

1623-5 Sight Glass

1623-6 Clutch Lever Comp.

1623-7 Clutch Lever O-Ring

1623-8 Clutch Lever Spring

1623-9 Screw, M6x40

1623-10 Clutch Lever Pin

1623-11 Oil Seal, 16x28x7

1623-12 Crankcase Cover Dowel Pin RH 8x14
1623-13 Small Lid, RH

1623-14 Screw, MI6x8

1623-15 Screw, M6x50

1623-16 Clutch Separating Cam

wasak Unique to the ML150ZH-3 Engine
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UNIVERSAL

HARDWARE.

E - 4 phif?E CRANKCASE

ML150ZH-3 Engine Parts 162FMJ

1624-1-3 Crankcase Comp., RH il
1624-2 Crankcase Gasket

1624-3-3 Crankcase Comp., LH e
1624-4 Oil Filter Screen Cover

1624-5 Pin-Keeping Body

1624-6 Pin-Keeping

1624-7 Pin-Keeping Spring

1624-8 Oil Filter Screen

1624-9 Oil Filter Screen Spring
1624-10 Crankcase Waste Pipe

1624-11 Crankcase Waste Pipe Clip
1624-12 Clutch Cable Adjusting Stay
1624-13 Bolt, M6x95

1624-14 Stud A

1624-15 Stud B

1624-16 Pin-Keeping Body Comp.
Gearshift Shaft Oil Seal,

1624-17 14x28x7

1624-18 Qil Filter Cover O-Ring, 35.5%3

1624-19 Crankcase O-Ring, LH 13x2.5

1624-20 Bolt, M6x55

1624-21 Drain Plug

1624-22 Bolt, M6x50

1624-23 Drain Plug Washer

1624-24 Crankcase Dowel Pin, 10x14

1624-25 Bolt, M6x20

1624-26 Needle Bearing 212810

*akxk Unique to the ML150ZH-3 Engine
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HARDWARE. ML150ZH-3 Engine Parts 162FMJ

E-5 HIHE mmf £22 O|L PUMP & OIL FILTER
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1625-1-3 Oil Pump Shaft 1625-15-3 Primary Drive Gear
1625-2-3 Oil Pump Assy 1625-16-3 Oil Pump Driving Gear
1625-3-3 Oil Pump Body 1625-17 Bolt, M6x35
1625-4-3 Oil Pump Cover 1625-18 Primary Drive Gear Locknut
1625-5-3 Qil Filter Rotator Comp. 1625-19 Oil Pump Chain Limiter
1625-6-3 Oil Pump Driven Gear 1625-20-3 Oil Pump Chain
1625-7-3 Oil Pump Inner Rotor 1625-21 QOil Pump Dowel Pin
1625-8-2 QOil Pump Outer Rotor 1625-22 Screw, M3x8
1625-9-3-2 | QOil Filter Assy 1625-23 Nut, M6
1625-10-3 Filter Cover 1625-24 Screw, M5x12
1625-11-3 Crankshaft Oil Pipe 1625-25 Bolt, M6x12
1625-12-3 Crankshaft Qil Pipe Spring 1625-26-3 Qil Filter Snap Ring
1625-13-3 5\;:::3 prive Gear Thrust 1625-27-3 Oil Pump Gasket
1625-14-3 | Qil Filter Cover Gasket *#% ML150ZH-3 Oil Pump is completely unique
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UNIVERSAL MLI150ZH-3 Engine Parts 162FMJ

= Feoh BB {]l Starting Motor
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1626-1 Starting Motor Assy
1626-2 Dual-Gear Comp.?
1626-3 Dual-Gear Comp. Il
1626-4 Starting Clutch Gear Comp.
1626-5 Dual-Gear Washer
1626-6 Dual-Gear Shaft Comp.
1626-7 Needle Bearing Hk101410
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UNIVERSAL MLI150ZH-3 Engine Parts 162FMJ

E-7 @Al Magneto

1627-1 Crankcase Cover, LH 1627-17 Watch Hole Plug O-Ring 13.8x2.5
3150201 Reverse Gear 1627-18 0O-Ring 63x3
1627-3 Induction Coil 1627-19 Screw M5x16
1627-4 Starting Clutch Assy 1627-20 Screw M5x30
1627-5-3 Magneto Rotor Comp. il 1627-21 Bolt M6x12

Magneto Stator Comp. Bigger then
1627-6-3 other 1627-22 Bolt M6x28
1627-7 Magneto Wire Clip 1627-23 Bolt M6x40
1627-8 Screw M8x30 1627-24 Idler Cover
1627-9 Spring Washer F8 1627-25 Screw M6x20
1627-10 View Hole Plug 1627-26 Neutral Indicator O-Ring
1627-11 Small Lid, RH 1627-27 Indicator, Gear
1627-12 Locknut, Magneto 1627-28 Bolt M6x12
1627-13 Crankshaft Oil Seal, LH (50x34x7) 1627-29 Bolt M6x25
1627-14-3 | Magneto Rotor Assy oo 1627-30 Bolt M6x50

*dxkk Unique to the ML150ZH-3 Engine

1627-15 Crankcase Cover Gasket, LH
1627-16 Plug O-Ring 27.5x2.5
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UNIVERSAL MLI150ZH-3 Engine Parts 162FMJ

E-8 =& &% Clutch

1628-1 Drive Disc Set 1628-10 Circlip 17

1628-2 Driven Disc Set 1628-11 Bolt M6x25

1628-3 Drive Plates 1628-12 Clutch Main Body
1628-4 Driven Plates 1628-13 Clutch Spring

1628-5 Clutch Pressure Plate 1628-14 Bearing 6001

1628-6 Clutch Lifter Plate 1628-15 Driven Disc Assy
1628-7 Clutch Pusher 1628-16 Clutch Thrust Sleeve
1628-8 Clutch Mandrel

1628-9 Clutch Spline Washer
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UNIVERSAL

HARDWARE.

ML150ZH-3 Engine Parts 162FMJ

E-O dh%. SEZE CRANKSHAFT & PISTON

1629-1-3 | Crankshaft & Connecting Rod *****
1629-2 Piston Ring Set

1629-3 Piston

1629-4 Piston Pin

1629-5 Connecting Rod

1629-6-3 | Crankshaft, RH il
1629-7-3 | Crankshaft, LH e
1629-8 Crankshaft Pin

1629-9 Timing Drive Gear

1629-10 Crankshaft Woodruff Key
1629-11 Crankshaft Bearing, RH

1629-12 Crankshaft Bearing, LH

1629-13 Connecting Rod Big End Bearing

1629-14 Piston Pin Circlip

1629-15 Piston Ring |

1629-16 Piston Ring Il

1629-17 | 3-Piece Oil Ring

1629-18 Woodruff Key

1629-19 Balanced Shaft Driving Gear
1629-20 | Locknut

1629-21 Washer

1629-22 | Flat Key

1629-23 | Balanced Shaft Driven Gear
1629-24 | Balanced Shaft

1629-25 | Bearing, 6303(17x47x14)
1629-26 | Bearing, 6203(17%x40%12)

*dxkk Unique to the ML150ZH-3 Engine
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ML150ZH-3 Engine Parts 162FMJ

E-10 {1828 Transmis=sion Device

16210-1 Mainshaft Assy

16210-2 Countershaft Assy

16210-3 Starting Shaft Assy

16210-4 Mainshaft

16210-5-3 Countershaft i
16210-6 Countershaft First Gear
16210-7 Countershaft 1st Gear Bush
16210-8 Starting Mid-Gear Bush
16210-9 Mainshaft 2nd Gear
16210-10 Countershaft 2nd Gear
16210-11 Mainshaft 3rd Gear
16210-12 Countershaft 3rd Gear
16210-13 Mainshaft 4th Gear
16210-14 Countershaft 4th Gear
16210-15 Mainshaft 5th Gear
16210-16 Countershaft 5th Gear
16210-17-3 | Starting Driven Gear Comp.****
16210-18 Starting Mid-Gear Comp.
16210-19 Output Sprocket

16210-20 Mainshaft Washer

16210-21 Starting Mid-Gear Washer
16210-22 Countershaft Washer
16210-23 Washer

16210-24 Countershaft Washer I
16210-25 Mainshaft Spline Washer
16210-26 Circlip

16210-27 Oil Seal 20x34x7
16210-28 Bolt M6x10

16210-29 Output Sprocket Locating Plate
16210-30 Bearing 6106

16210-31 Bearing 6204

16210-32 Bearing 6202

16210-33 Starting Shaft Washer Il
16210-34 Circlip

16210-35 Ratchet Guide Comp.
16210-36 Starting Shaft Washer I
16210-37 Starting Shaft Spring
16210-38 Ratchet

16210-39 Circlip 20

16210-40 Starting Shaft Washer |
16210-41 Starting Gear

16210-42 Starting Shaft

16210-43 Starting Shaft Spring Seat
16210-44 Starting Torsion Spring
16210-45 Starting Shaft Sleeve
16210-46 Starting Shaft Washer IV
16210-47 Bearing HK152312

View Catalogs Online at www.universalhardware.bz/meilun
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E-11 T#4#1#J GEARSHIFT DEVICE

16211-1 Gearshift Shaft Assy 16211-12 Gearshift Shaft Return Spring
16211-2 Fork lll 16211-13-3 | Gearshift Drum Rk
16211-3 Fork Il 16211-14 Gearshift Shaft Washer
16211-4 Fork Shaft 16211-15 Bolt M6x20

16211-5 Fork | 16211-16 Gear Indicator Contactor Comp.
16211-6 Gearshift Cam 16211-17 Circlip 12

16211-7 Limit Block 16211-18 Circlip 14

16211-8 Limit Block Torsion Spring 16211-19 Bolt M6x25

16211-9 Gearshift Shaft 16211-20 Gearshift Cam Pin, B4x10
16211-10 Gearshift Shifter

16211-11 Gearshift Spring Fadetx Unique to the ML150ZH-3 Engine
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E-12 1kjh2% CARBURETOR

16212-1-3 Carburetor Assy | oo

sk Unique to the ML150ZH-3 Engine
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E-13 T444F. #CHNHF GEARSHIFT PEDAL & STARTING ARM

]
\—J"‘J-

16213-1-3 Gearshift Pedal Assy @ | ™
16213-2 Bolt M6x20

16213-3-3 Starting Arm Assy = | ¥
16213-4 Starting Arm Assy Rubber Boot
16213-5 Bolt M8x40

wasak Unique to the ML150ZH-3 Engine
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E-14 BB8§ ELECTRIC ELEMENT

if"g_

6
5(.‘{4

|
5

S

7§74

©.

16214-1 Voltage Regulator 15021-8
16214-2 Ignition Controller 15021-5
16214-3 Ignition Coil 15021-4
16214-4 Bolt M6x20

16214-5 Spring Washer 6

16214-6 Washer 6

16214-7 Bolt M6x25

16214-8 Starting Relay 15021-7
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E-15 £E4HE A FULL SET OF GASKETS

EI4

e

E4-2

\

L

£5-07 El=15

60

16215-1-3

A Full Set Of Gaskets

*kkkk

wakak Unique to the ML150ZH-3 Engine
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E-16 ££ 0 #E A FULL SET OF O-RINGS

1—

ML150ZH-3 Engine Parts 162FMJ

i E3-4 E4-18
Ezl'zﬁ E3-7
E7-18
E4-19 E?j 16 E7-17 !

16216-1 A Full Set Of O-Rings
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E-17 £%h3 A FULL SET OF OIL SEALS

E35 E3-11

E10-27

162171 A Full Set Of Oil Seals
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F-18 £E&%& A FULL SET OF BEARINGS

16218-1

A Full Set Of Bearings
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v’ Always wear a helmet while driving
Motorcycles

v’ Always have your headlights on while driving,
even during the day — for safety reasons and
longer battery life

v’ Make sure all lights work properly at all times
v’ Always drive with Insurance Coverage,
Licensed Motorcycle and Motorcycle Driver’s

License

v Change oil (SAE15W/40SE) after the first 500
KMs and after every 2,000 KMs

v Use Regular Gas

v Always Drive with Awareness for
SAFETY.
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Meilun Motorcycle Warranty Policy

Meilun Motorcycles are under 3 months or 2,000 KMs warranty —
whichever comes first. Specific items under warranty are:

The Engine, and its related parts
Cables, Horn, Switches
And any other manufacturer’s defect on motorcycle.

The following items are not covered under this warranty:

Tires, Tubes, Chain & Sprockets

Covers, Mirrors, Light Lenses, Alarm System

Battery — unless convincing evidence shows defect

And any other damages or wear & tear occurring under the
owner’s care.
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